10401 A M19Y551

D TOMEI] @ @ @ @ INSTALLATION MAMUAL

A1 EJ20/25

MAIN BOLTS for EJ20/25

LS
PART NUMBER

193113 SUBARU EJ20/25

AARE serrsnanaaa2p

Engllsh -------------- 5P

O ZDEKERBAEE R<GRA ThOHEELZSL
O=ZTETXDRTIDBIHREMELHETHELZSN

@I I ERLKUIREL TS
ONRFEEHRTRMYM T EENDIGEEEABELT BERABELIZEN

TOMEIEGZDBEWNLIFHYMNESTEWVET,

EJI O D) oZ—J0v9(%, 9509 v TR EIFSHIH . INT—2HESEH1EBELD T,
TAvHERBIETARILMZZBNERTAMINYET,
FHETBINT—IZKBVIIF—~ADRINRIX, V5 DEFKZADAM Oy —FILDEREFFHL.
20) 0 s Eme, AL STILIZDENYET,

TOMEIASURILE &, B AREHZKY., VA —T OV DERERE. AlEEEERLET,

@ Please carefully read this manual prior to installation.

@ Please also refer to the Fuji Heavy Industries Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing a TOMEI product.

The EJ engine cylinder block and crankshaft design is not really suited for high power use so the
main bolts are important to maintain strength in the block. The stress that the block endures is
susceptible to deformation of the crank main journals which can increase friction and ultimately
bearing failure. The TOMEI main bolts are designed to suit high power applications to prevent the
block from warping and to ensure rigidity.




A =

BAGIEEBERRERSMTY . Y—F YO EMNGHAHENF-a—XAITR>THEAL TS,

BARGIEEBERREVIFHRARICANST=O . YA X5 O FIEZE Z (T - 2BHm LA
RiEDESEEZTREL TSN,

B ARITEELEIOOVLUSMIERYM T TEER A BELEIO DU LSHIIRY M T HEEERM
BEET . KGRBFUVIVDUREREHEBLET,

B ARFIEEE. SHAICHETHREZTAERLELEAS. KBS IVMORRZICELLIAR L,
IO DEEGEHOCFEDMBATIT. BABREICIVELET  HEEDERICOVTIIEER
FEEREOBVEA T TERBEEIT >TSS, SEWCHBA T, B ERAEEHPELHE
RKBBFIVIVOUARGFEREBLES,

B BRYMRTORISEN G TREREREZFERLGEVDEERISOGAYEIRTT .

HMEER TRons $E@rfi-TOAAEREL TSN,

.. (G &)
M107RILk M107R)Lk &(2) e
S— LTy —1(6) M10AT7 v —(4)

(I ,_ | o @ om ) =
M107RJLE 52(2) M8RILE R(1)  M8KILE 52(6) M8 T vl v—(7)

‘ARPEYITFUH1)R

XITWELZIEH myasiczresnEcy,

IVUUEFERAIAE-RK *M10 X P1.25%v 7
CIUUUEFRRAIR GEICEHKNLILUF) BYTNURIL, BYED G R—Zk

A—N—DRTILEMBEES

AT IERL



E/\>H

YAV

fi1E
JxtAIL—)L

@ M1ORILES— )LDy v —1t
@ MI0AR)LE & + Tydvy—x2

@ M107RILk 58 + Ty v—x2
@ M8HRILE & + Ty r—x1

® M8HRILk 57 + Tyl vy—x6
® fEM6HILNEEA

@ FEIECYV Y (A& E)
MIEYYAAILS—IL (BIRNBE)

IV RS




A ==

B ARLMBE IV TOVI DR IEIFENNTERL TS,

B TRIEELEBEMLIONREBTITONGNE, D) A =09 0DV T HMNEIEL. RILERED
HWRENRETELRN LN H D=0 BTREMNLITHD T TS,

B JOVvIDRDILBEICNTDERH B0, FYT TR BEETOTIZEL,

EN\b

YW OO
©/3)

®0

@
D2®E®D

M1ORILES—IL Dy v—1F

M10ARILE & + Tydr—x2
M10/RJLE 58 + Dudpr—x2
M8HRILE & + Twiy—x1

M8RILk & + Ty vy—x6

#IEM67R)L B {E

O RIVFDOERS LV, ROEIHHED
JUYREEHT B,

QT REERDIEERY IFHETEITI.

— EJ20 Sti €5V (EJ207)

LENVID~DODIE 2.0kgf-m(19.6N-m)
Q@ENVIE~DDIE 2.0kgf-m(19.6N-m)
B)ENVIBD~DNIE 5.0kgf-m(49.0N-m)
@ENIE~DDIE 5.0kgf-m(49.0N-m)
B)ENVIBED 6.0kgf-m(58.8N-m)
(6)A/N\IE®OD 6.0kgf-m(58.8N-m)
(MENID~DDIE 3.0kgf-m(29.4N-m)

(8)ZE/ > 4® 0.65kgf-m(6.4N-m)

— EJ20 Sti LISt (EJ205)

(VDENHAO~DODIE 2.0kgf-m(19.6N-m)
Q@QANHIE~DDIE 2.0kgf-m(19.6N-m)
BR)ENHYA~DDIE 5.0kgf-m(49.0N-m)
@ENIE~DDIE 5.0kgf-m(49.0N-m)
(MENHD~DDIE 3.0kgf-m(29.4N-m)

(8)E/32%® 0.65kgf-m(6.4N-m)

— EJ25 (EJ255)
LENVID~DONDIE 2.0kgf-m(19.6N-m)

Q@QANIE~DDIE 2.0kgf-m(19.6N-m)
BR)ENVIB®EC 4.0kgf-m(39.2N-m)
A ENLIBED 5.0kgf-m(49.0N-m)
B)ANIE~DDIE 5.0kgf-m(49.0N-m)
(MNENHD~DDIE 3.0kgf-m(29.4N-m)

(8)%& /3> 4® 0.65kgf-m(6.4N-m)




A CAUTION!

B This product has been designed for competition use only and is not to be used on any public roads.

W This product is designed for competition use so it must be installed by an experienced qualified
professional with the correct equipment in an appropriate equipped workshop.

H This product was designed specifically for the engine specified. If the attempt was made to use this
product(s) on another engine other than specified then you will risk of damaging the related parts in
this kit and/or the engine that it is used with.

B These products were designed for high power output, higher loads and high RPM competition use. So
please note that performance gains still always requires meticulous planning and precision
adjustments on each and every engine. The correct tools and equipment must be used when
assembling the engine and for installation.

B If the incorrect tools are used then you risk possible injury or damage to the equipment, product(s)
hazards and or vehicle. Please always work in a safe environment to avoid any health and/or safety.

KIT CONTENTS Below are the parts included in this kit with the quantity no. in brackets ().

@ o &)

M10 Bolt Seal Washer (xé) M10 Bolt Long (x2)

M10 Washer (x4)
FO ML B om ) =
M10 Bolt Short (x2) M8 Bolt Long M8 Bolt Short M8 Washer (x7)
(x1) (x6)

*ARP Molybdenum

REQU|RED TOOLS The following tools are recommended for the installation process.

* General Maintenance Tools. *M10 x P1.25 Tap
* Engine Maintenance Tools (Torque Wrench etc.) * Thread Tapping Compound
* Manufacturers Service Manual

5
INSTALLATION PROCEDURE



Left Bank

@ M10 Bolt Seal Washer

(@ M10 Long Bolts + Washer x2
® M10 Short Bolt + Washer x2
@ M8 Long Bolt + Washer x1

= ® M8 Bolt + Washer x6
®) ® Reuse the Standard M6 Bolt
= ® 3@ ® @ @ Standard O Ring (New Required)
T 2|2 |e® = & Standard Rear Bolt Seal
® ] N o & Y { (New Required)

Right Bank Standard Rear

Oil Seal @®
N ® @ =
7N o

BOLT TORQUE SPECS




A CAUTION!

H The Bolts and screw holes threads must be clean and free from grime.

B If the torque specs are not followed as below there will be a risk of possible Cylinder Block distortion.
Please be sure to tighten up the bolts to the specified torque specs as noted below.

B Please check, clean and correct the blocks threads with a tap to the right thread size of the bolt
to ensure correct torque loads are applied to the bolts when assembled.

@ Apply the grease that came in the kit on

( mmm))) the threads.

Apply Grease Here

@ The below specs are numbered in relation

Left Bank @ to the illustration on the left.
/@7‘ _ EJ20 Sti (EJ207)
@ (1)Left Bank ®~D 2.0kgf-m (19.6N-m)
B— 0 ©
@L’)1 e ® (2)Right Bank ®—1) 2.0kgf-m (19.6N-m)
O

(3)Left Bank @®—~® 5.0kgf-m (49.0N-m)
(4)Right Bank ®—~1) 5.0kgf-m (49.0N-m)
(5)Left Bank @D 6.0kgf+m (58.8.1N-m)
(6)Right Bank ®®QG D 6.0kgf-m (58.8N-m)

_/\—f'/\_b
@ © (7)Left Bank D~@ 3.0kgf-m (29.4N-m)

(8)Left Bank ® 0.65kgf-m (6.4N-m)

Right Bank — EJ20 Sti Excluded (EJ205)
(1)Left Bank W—D 2.0kgf-m (19.6N-m)

(2)Right Bank ®~Q) 2.0kgf-m (19.6N-m)
(3)Left Bank W—D 5.0kgf-m (49.0N-m)
(4)Right Bank ®—~) 5.0kgf-m (49.0N-m)
(5)Left Bank W~ 3.0kgf-m (29.4N-m)

(6)Left Bank ® 0.65kgf-m (6.4N-m)

— EJ25 (EJ255)

(1)Left Bank @®—~® 2.0kgf-m (19.6N-m)

(2)Right Bank ®~Q) 2.0kgf-m (19.6N-m)

ADE®G® M10 Bolt Seal Washer (3)Left Bank ® & © 4.0kgf-m(39.2N-m)
@o® M10 Long Bolt + Washer x2

4)Left Bank @ & 5.0kgf-m(49.0N-
®0 M10 Short Bolt + Washer x2 ) @0 gf-m( ™
@ M8 Long Bolt + Washer x1 (5)Right Bank ®~ 5.0kgf-m (49.0N-m)
D@B®B®®?@ M8 Short Bolt + Washer x6
Reuse Standard M6 Bolt (6)Left Bank W~ 3.0kgf-m (29.4N-m)

(7)Left Bank ® 0.65kgf-m (6.4N-m)




TOMEI POWERED .
Bl 24 RE/VT—F
T194-0004 HEHETETESME1737—3

TEL: 042—795—8411({X)
FAX: 042—799—7851

1737-3 Tsuruma Matchida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http://www.tomei-p.co.jp

CORGIZEAHLZEIY T, EEEDTHRBRIT ERABENLET,
EXEBE: A~ (HRE. FXFHRERRO9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorised Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

A RILE EJ20/25E#kERBAE 104018 M19Y551



